Parts Manual

LOADMAC 825



Table Of Contents

 LM1-10-00

Hydraulic Plate Assembly

Fuel Tank Assembly

Cab Mountings

Hose Retainer + Suzi Plug
Central Bonnet

Central Bonnet Decals And Rod
Radiator Assembly

Rear Wheel Well Top

Engine Bonnet

Engine Bonnet Lock

Engine Assembly + Drive Pump
Engine Ancillary Parts

Engine Bay + Hydraulic Tank
LHS Engine Bay

Engine Bonnet Hinge Assembly
Rear Lights And Accessories
Chassis Underside

Rear Wheel Underside

Rear Reach Cylinder Retainers

Page No.

© 00 N O O &b WDN B

I e e S N el e el o el
O © o ~NO O A WOWDN PP O



Table Of Contents

* LM1-20-00

Fork Carriage

Fork Tilt Assembly

ISR Assembly |

ISR Assembly 11

Third Stage Mast

Second Stage Mast

Mast To Chassis Assembly |
Mast To Chassis Assembly Il
Mast To Chassis Assembly Il1

* LM1-30-00

Rear Wheel / Motor Assembly
Rear Wheel Slew Ring
Wheel Slew Ring Underside

* LM1-340-00

Wheel And Motor Assembly
Main Wheel Plate Assembly |
Main Wheel Plate Assembly I
4 Way Guard Assembly

Page No.

21
22
23
24
25
26
27
28
29
30

31
32
33
34

35
36
37
38
39



Table Of Contents Page No.

 LM1-341-00 40
*  Wheel And Motor Assembly 41
* Main Wheel Plate Assembly | 42
* Main Wheel Plate Assembly Il 43
* 4 Way Guard Assembly 44

« LM1-440-00 45
*  Wheel / Motor 46
* Wheel Plate Assembly 47
« Stab Leg 48

 LM1-441-00 49
*  Wheel / Motor Assembly 50
*  Wheel Plate Assembly 51
« Stab Leg

« LM1-50-00 53
» Lights And Beacon 54
* Front And Side Panels 55
» Steering Column And Electrical Units 56

» Safety Gate, Duct Cover And Document Holder 57



Table Of Contents

Seat

Number Plate Holder
Foot Pedal, Dashboard
Lever Mechanism

Cab To Chassis Mounting
Gauges And Switches

« Bill Of Materials

LLM1-10-00
LM1-106-00
LM1-125-00
LM1-20-00
LM1-30-00
LM1-340-00
LM1-341-00
LLM1-440-00
LM1-441-00
LM1-50-00

Page No.

58
59
60
61
62
63

64 — 66

67

68
69— 70

71

72

73

74

75
76-77



825 Chassis
L.M1-10-00




Hydraulic Plate Assembly _ _ _
LM1-10-00

- T .
1 (23/" : . et "";@-@ 4 - Way Optien

-H-\-"'\-\_
ﬁ - 2_.;. 1
1 1.'.

Please refer B.O.M on Page No. 64 - 66



Fuel Tank Assembly fie
LM1-10-00

Please refer B.O.M on Page No. 64 — 66



Cab Mountings
LM1-10-00

Please refer B.O.M on Page No. 64 — 66






Central Bonnet
L.M1-106-00

Please refer B.O.M on Page No. 67



Central Bonnet Decals and Rod
L.LM1-106-00

Please refer B.O.M on Page No. 67



Radiator Assembly
LM1-10-00

Please refer B.O.M on Page No. 64 — 66


Richard
Sticky Note
Item 98. Fan Motor.
Items not Shown.

Fan Blade Assembly Part No.
YFANB1

Fan Blade to Motor Coupling Part No.
LM1-601-07

Fan Motor Coupling Grubscrew Part No.
XG06005

Retaining Bolts C/W Form A & Spring Washers Part Nos.
XS06016Z	x4	Setscrew
XW06SZ    	x4	Spring Washer
XW06AZ  	x4	Form A Washer


Rear Wheel Well Top
LM1-10-00

4 - Way Option

Please refer B.O.M on Page No. 64 — 66


Richard
Sticky Note
Item 106. Rear Steer Motor.
Items Not Shown

Rear Steer Motor-Gear Retaining Key Part No.
YMOTOR3KEY


Richardw
Sticky Note
Alternative Bolts and Washer set up.

 XSC10055BZ  x2		M10x55mm Cap 
			Head Bolt 
			GRADE 12.9
XN10N10.9	     x2		M10 GRADE 10.9 
			Nyloc Nut	
LM1-300-06    x4		 Conical Washer

Tighten to 95Nm


Engine Bonnet
LM1-125-00

Please refer B.O.M on Page No. 68

Note: For part no. 11 option for Non-Dual Lights, LM1-125-02

10



Engine Bonnet Lock
LM1-125-00

Please refer B.O.M on Page No. 68

11



Engine Assembly + Drive Pump

L.M1-10-00

—
=)

12

Please refer B.O.M on Page No. 64 — 66


Richard
Sticky Note
Yanmar engine Fuel Stop Solenoid part No.
119653-77650 

Richard
Line

Richard
Sticky Note
Item 94. Main Pump Assembly.
Items Not shown.

Replacement Service Pump Part No.
YPUMP3

Reverse Pressure Switch Part No.
YSWITCH54

Pressure Switch Bonded Seal Part No.
YHS1/4D

Richard
Sticky Note
Item 138. Throttle Cable Mount.
Items Not Shown.

Throttle Cable Part No.
LM1-600-01

Richard
Line


Engine Ancillary Parts
LM1-10-00

Please refer B.O.M on Page No. 64 — 66

13


Richard
Sticky Note
Item 151 Exhaust.
Upper Silencer / Muffler box Part No.
LM1-605-01

Lower Tailpipe Part No. 
LM1-605-06

Connected with Pipe Clamp Part No. 
YCLAMP48


Engine Bay +tHydraulic Tank
LM1-10-00

Please refer B.O.M on Page No. 64 — 66

14



LHS Engine Bay
LM1-10-00

Please refer B.O.M on Page No. 64 — 66

15



Engine Bonnet Hinge Assembly
L.M1-10-00

Note: Exploded view of a single gas strut shown.

Please refer B.O.M on Page No. 64 — 66

Same material build to be considered for the other.

16



Rear Lights and Accessories
LM1-10-00

Please refer B.O.M on Page No. 64 — 66

17



Chassis Underside
L.LM1-10-00

Please refer B.O.M on Page No. 64 — 66

18



Rear Wheel Underside
L.M1-10-00

Please refer B.O.M on Page No. 64 — 66

19



Rear Reach Cylinder Retainers
LM1-10-00

Please refer B.O.M on Page No. 64 — 66

20



3.1m Mast
L.M1-20-00

21



Fork Carriage
L.M1-20-00

@____
Please refer B.O.M on Page No. 69 — 70

@._

22



Fork Tilt Assembly

L.M1-20-00

23

Please refer B.O.M on Page No. 69 — 70


Richard
Sticky Note
Item 66. Lower Tilt Pin Retaining Washer

Correct Part No. for Washer
LM1-210-01


ISR Assembly 1
L.M1-20-00

Please refer B.O.M on Page No. 69 — 70

24


Richard
Sticky Note
Item 2.
Superceded by LM1-210-14

Spare pipe kit (Top of cylinder to block) part number LM1-210-04-14 (S)

Richard
Sticky Note
Item 41. Parallel Bearing.
Service Kit Part No.
YBEARING19.   (inc Item 43, Wear Pad)

Richard
Sticky Note
Item 41. Parallel Bearing.
Service Kit Part No.
YBEARING19.   (inc Item 43, Wear Pad)


ISR Assembly II
LM1-20-00

Please refer B.O.M on Page No. 69 — 70

25



Third Stage Mast
LM1-20-00

Please refer B.O.M on Page No. 69 — 70

26


Richard
Sticky Note
Item 42. Tapered Bearing.
Service Kit Part No.
YBEARING20.   (inc Item 43, Wear Pad)

Richard
Sticky Note
Item 42. Tapered Bearing.
Service Kit Part No.
YBEARING20.   (inc Item 43, Wear Pad)


Second Stage Mast
L.M1-20-00

Please refer B.O.M on Page No. 69 — 70

N

Note: Part no. 80 Fitted for std 6 Hose Mast
LM1-204-02 Fitted for 8 Hose Mas

133 @
— II".II
(43 } Q \
2 \
é@/g )

27


Richard
Sticky Note
Item 42. Tapered Bearing.
Service Kit Part No.
YBEARING20.   (inc Item 43, Wear Pad)

Richard
Sticky Note
Item 42. Tapered Bearing.
Service Kit Part No.
YBEARING20.   (inc Item 43, Wear Pad)


Mast To Chassis Assembly I
L.M1-20-00

Please refer B.O.M on Page No. 69 — 70

28


Richard
Sticky Note
Item 84. Lift Cylinder options.

3.1m (10') Cylinder Part No.
LM1-210-05

3.6m (12') Cylinder Part No.
LM1-210-07

Richard
Sticky Note
Item 41. Parallel Bearing.
Service Kit Part No.
YBEARING19.   (inc Item 43, Wear Pad)

Richard
Sticky Note
Item 42. Tapered Bearing.
Service Kit Part No.
YBEARING20.   (inc Item 43, Wear Pad)


Mast To Chassis Assembly 11
L.M1-20-00

Please refer B.O.M on Page No. 69 — 70

29


Richard
Sticky Note
Item 41. Parallel Bearing.
Service Kit Part No.
YBEARING19.   (inc Item 43, Wear Pad)

Richard
Sticky Note
Item 42. Tapered Bearing.
Service Kit Part No.
YBEARING20.   (inc Item 43, Wear Pad)


Mast To Chassis Assembly 111
L.M1-20-00

Note: Part no.74 Fitted for ABV spec 'l
For Lift Over Centre Valve spec, YVALVES3 fitted @

Please refer B.O.M on Page No. 69 — 70 30



Rear Wheel Assembly
LM1-30-00

31



Rear Wheel / Motor Assembly
LM1-30-00

/:\

0 G

Please refer B.O.M on Page No. 71

32



Rear Wheel Slew Ring

L.M1-30-00
&
3 R
L
O W )

Please refer B.O.M on Page No. 71

33



Wheel Slew Ring Underside
L.M1-30-00

Please refer B.O.M on Page No. 71

34



Right Hand 4 Way Wheel
L.M1-340-00

35



Wheel and Motor Assembly

Please refer B.O.M on Page No. 72

36



Main Wheel Plate Assembly I
L.M1-340-00

Please refer B.O.M on Page No. 72

37



Main Wheel Plate Assembly I
L.M1-340-00

Please refer B.O.M on Page No. 72

38



L3

LY

4 Way Guard Assembly
L.M1-340-00

39

Please refer B.O.M on Page No. 72



Left Hand 4 Way Wheel
L.M1-341-00

40



Wheel And Motor Assembly
L.M1-341-00

Please refer B.O.M on Page No. 73

41



Main Wheel Plate Assembly I
L.M1-341-00

Please refer B.O.M on Page No. 73

42



Main Wheel Plate Assembly 11
LM1-341-00

Please refer B.O.M on Page No. 73

43



4 Way Guard Assembly

L.M1-341-00

44

Please refer B.O.M on Page No. 73



Left Hand 2 Way Wheel
L.M1-440-00

Please refer B.O.M on Page No.

45



Wheel / Motor Assembly
L.M1-440-00

Please refer B.O.M on Page No. 74



Wheel Plate Assembly
L.M1-440-00

Please refer B.O.M on Page No. 74

47


Richard
Sticky Note
Item 14. Wheel Plate Weld Assembly Options.

UK Version Part No.
LM1-450-00

USA Version Part No.
LM1-460-00

AUS Version Part No.
LM1-455-00


Stab Leg
L.M1-440-00

‘i/

N

)

e

Gi
({f 5\\

! f\\@
\®

L1
(9

Please refer B.O.M on Page No. 74



Right Hand 2 Way Wheel
L.M1-441-00

49



Wheel / Motor Assembly
LM1-441-00

Please refer B.O.M on Page No. 75

50



Wheel Plate Assembly
LM1-441-00

v"-»\

“~

Please refer B.O.M on Page No. 75

ol


Richard
Sticky Note
Item 20. Wheel Plate Weld Assembly Options.

UK Version Part No.
LM1-470-00

USA Version Part No.
LM1-480-00

AUS Version Part No.
LM1-475-00



Stab Leg
LM1-441-00

Please refer B.O.M on Page No. 75

52



825 Cab
L.M1-50-00

53



Lights And Beacon
LM1-50-00

Extra YLIGHT22 (No. 33) for 4 Way Option——n-___

Please refer B.O.M on Page No. 76 — 77

2

-
b

32

@‘t
®

o4



Front And Side Panels
L.M1-50-00

Please refer B.O.M on Page No. 76 — 77

55



Steering Column And Electrical Units
LM1-50-00

Please refer B.O.M on Page No. 76 — 77

o6



Safety Gate, Duct Cover And Document Holder

L.M1-50-00

Please refer B.O.M on Page No. 76 — 77

S



Seat
L.M1-50-00

Please refer B.O.M on Page No.

76 77

o8


Richard
Sticky Note
Item 86. Comfort Seat.
Items Not shown.

Replacement Seat Occupancy Sensor Switch Part No.
YSWITCH55


Number Plate Holder
L.M1-50-00

Please refer B.O.M on Page No. 76 — 77

Plate Holder Option Available YPLHOLD1

N

59



Foot Pedal, Dashboard

L.M1-50-00

60

Please refer B.O.M on Page No. 76 — 77


Richard
Sticky Note
Item 51. Ignition Switch.

Replacement Key Part No.
YKEY2

Richard
Sticky Note
Item 97. Throttle Pedal.
Items Not Shown.

Throttle Cable Part No.
LM1-600-01


Lever Mechanism
L.M1-50-00

Please refer B.O.M on Page No. 76 — 77

61



Cab To Chassis Mounting
LM1-50-00

N e

Note: Part no. 58 and 39 applies to the rest of the mounting points

Please refer B.O.M on Page No. 76 — 77 62



Gauges And Switches
LM1-50-00

Please refer B.O.M on Page No. 76 — 77

63



Bill Of Materials
L.M1-10-00

Tr{%{ PART NUMBER DESCRIPTION QTY. e PART NUMBER DESCRIPTION
1 |xwosaz WASHER M8 ZP 017x1 5 9 17 |XWO0sAZ WASHER M6 ZP 012.5x1.6
) |xwossze M8 SPRING WASHER ZP 10 B |XWO06SZ M6 SPRING WASHER. ZP
3 |LM1-901-32 DECAL - WARNING PINCH POINT 1 29 |XS06020Z SETSCREW M6x20 ZP
4 |LM1-901-36 DECAL 2 30 |[Xwos WASHER M6 SC 012 521 6
5 |LM1-901-04 DECAL - BATTERY ISOLATOR UNDER BONNET 1 31 |XBUT06035SKTZB BTN SKT SCREW M6x35 ZB
§ |LM1-901-30 DECAL 1 32 |Penmy Washer M6 Penny Washer
7 |LM1-901-22 DECAL 1 33 |XNOGN NUT-M6 NYLOC
8 |LM1-901-03 DECAL - ON BATTERY ISOLATOR 1 34 |XS06016Z SETSCREW M6x16 ZP
o |LM1-115-00 UK REAR LIGHT OPT 1 35 |XSC03016Z M3x16 SKT CAP SCREW ZP 4
10 |[LMI-116-00 UK REAR LIGHT OPT RH 1 36 |XWO03AZ PLAIN WASHER M04Z 1
11 |[LM1-604-00 ENGINE 1 37 |[XNOIN NUT-M3 NYLOC 1
12 |124450-44510-0UT_ASM 1 3 |XWO0SCZB WASHER M8 FORM C Z&B (18x2 1
13 |YLIGHT22 WORK LAMP 1 3 |XW10SZ M10 SPRING WASHER ZP 31
14 [LM1-100-33 VALVE RISER 2 40 |XBUTI0025SKTZB BTN SKT SCREW M10x25 ZB 2
15 |YVALVE? SINGLE OVERCENTRE VALVE 1 41 |Xsosoiez SETSCREW Méx16 ZP 4
16 |YVALVE4 4WAY CROSSOVER VALVE 2 22 |Xso6025Z SETSCREW Mé6x25 ZP
17 |[YVALVE? N/O POPPET VALVE 1 5 |xwio WASHER M10 SC 021x2
18 |[YVALVES NORMALLY CLOSED POPPET SOLENOID VALVE 1 w ovoszs NUTIS
19 |XS08020Z SETSCREW M8x20 ZP 36 = om0 L ROLTMIS T
20 |RwSos M8 NUTSERT 2 46 |XS08030 SETSCREW M8x30 ZP
21 |KNS08 M6 NUSERT 2 47 |xs10025z SETSCREW M10x25 ZP
2 |[XWI10BZ WASHER M10 FORM B ZP 0242 37 = xwiacz S ASHER V12 FORM (2P 0780
23 |XNION NUT-MI10 NYL.OC 8 49 |xwisz M12 SPRING WASHER ZP
24 |XBOS00Z HEX BOLT M8x30 ZF 2 50 [XS12035Z SETSCREW M12x35 ZP
25 |XNOSN NUT-M8 NYTOC 32 51 [XS10030 SETSCREW M10x30 SC
%6 |STARLOCK 25mm STARLOCK ZINC & CLEAR 1 5 Tncosioz CRUB SCREW



Richard
Sticky Note
Yanmar engine Fuel Stop Solenoid part No.
119653-77650 



Bill Of Materials
L.M1-10-00

M PART NUMBER DESCRIPTION QTY. e PART NUMBER DESCRIPTION QTY.
33 |MCSKO08016Z MBx16 POZI CSK Serew ] 79 |YVALVES PRIORITY VALVE 1
34 |XCSKO08016Z MBx16 POZI CSK Serew 6 80 |YBOX2 LIGHT JUNCTION BOX 2
35 |XWO0SSZY M8 SPRING WASHER Z&YELLOW 6 81 |[YMOUNT? RUBBER CAE MOUNT 3
36 |MS08025Z SETSCREW Mgx25 ZP 2 8 |VLIGHT24 SIDE INDICATOR 2
37 |Penny Washer M8 Penny Washer 2 83 |YHORNI1 HORN 1
58 |XW0SGZ WASHER M8 ZP FORM G 024x2 2 84 |VBEEP1 REVERSING BEEPER 1
30 |MNOSWINGZ Wing mt 2 85 |YLEVGAUGEL OIL GAUGE 1
60 |XWi12Z WASHER M12 ZP ©24x2.3 g 86 |YFILTER3 BOLT ON FILTER. BODY 1
61 |MS12040Z M12 = 40 4 87 |YFILTERI HYDRAULIC COMBINATION FILTER. 1
62 |XNIIN NUT-M12 NYLOC g 88 |VFILLERI HYDRAULIC FILLER 1
63 |XW04Z PLAIN WASHER Mi4Z 6 80 |YPLUG21 TANE DRAIN PLUG 1
64 [XNO4N NUT-M4 NYLOC § 90 |YMOUNTS RUBBER ENGINE MOUNT 2
63 |MCSK080435KTZB M8x43 SKT CSK Screw Z&B 1 91 |[YMOUNTS RUBBER ENGINE MOUNT 2
66 |XWI12BZ PLATN WASHER M20 8 92 |YBATTERYI BATTERY 1
67 |XSC12050Z M12x50 SKT CAP SCREW ZP 2 93 |YCOUPLINGI ENGINEHYDRASTATIC PUMP COUPLING 1
68 |[XW12 WASHER M12 SC G24x2 5 4 94 |YPUMPI 46CC HYDRASTSTIC PUMP 1
60 |XB12040Z HEX BOLT M12x40 ZP 2 95 |YSWITCHS4 1/4" PRESSURE SWITCH 1
70 |[XS12045Z SETSCREW M12x45 ZP 2 96 |YPCLIPI P' CLIP 1
71 |XBOBOGSZ HEX BOLT M8x65 ZINC & CLEAR 1 97 |YCLIP16 Enter_part name 1
72 |[XNOSWLLA M8 WELD NUT 1 93 |YMOTORS FAN MOTOR 1
73 |XS06050ZB SETSCREW Mé6x50 Z&B 2 99 |YRADKIT! RADIATOR KIT 1
74 [XS08020 SETSCREW M8x20 SC 2 100 (YCLIP35 Enter_part name 1
75 |MS08065Z SETSCREW M8x65 ZP 2 101 |[YLATCH12 Bonnet Catch 1
76 |XS06070Z SETSCREW Méx70 Z 4 102 |YREFLEC1 LARGE REFLECTOR 2
77 |XS06030ZP SETSCREW M6x30 ZP 4 103 |YREFLEC2 TRIANGLE REFLECTOR 2
78 |YFILTER4 SPIN ON FILTER 1 104 |YSENDER1 SENDER 1

65


Richard
Sticky Note
Item 98. Fan Motor.
Items not Shown.

Fan Blade Assembly Part No.
YFANB1

Fan Blade to Motor Coupling Part No.
LM1-601-07

Fan Motor Coupling Grubscrew Part No.
XG06005

Retaining Bolts C/W Form A & Spring Washers Part Nos.
XS06016Z	x4	Setscrew
XW06SZ    	x4	Spring Washer
XW06AZ  	x4	Form A Washer


Richard
Sticky Note
Item 94. Main Pump Assembly.
Items Not shown.

Replacement Service Pump Part No.
YPUMP3

Reverse Pressure Switch Part No.
YSWITCH54

Pressure Switch Bonded Seal Part No.
YHS1/4D


Richardw
Sticky Note
Alternative Bolts and Washer set up.

 XSC10055BZ  x2		M10x55mm Cap 
			Head Bolt 
			GRADE 12.9
XN10N10.9	     x2		M10 GRADE 10.9 
			Nyloc Nut	
LM1-300-06    x4		 Conical Washer

Tighten to 95Nm


Bill Of Materials
L.M1-10-00

HEM PART NUMBER DESCRIPTION QTY. . PART NUMBER DESCRIPTION QTY.
105 |YBLOCK! HYDRAULIC DIFF BLOCK 1 136 |LMI1-607-00 ENGINE MOUNT ASSEM 2
106 |YMOTOR3 STEERING MOTOR 1 137 |LM1-600-03 FRONT ENGINE MOUNT 2
107 |[YCT120M5 PUSH ON STUD ZIP TIE 1 138 [LM1-600-10 THROTTLE CABLE MOUNT 1
108 |YFILLERS NON-LOCKING FUEL CAP 1 139 [LM1-600-9 THROTTLE LEVER PLATE 1
109 [ysuzil SCUZI SOCKET 1 140 [LM1-606-00 ATR CLEANER MOUNT 1
110 |BATTERY ISOLATOR BATTERY ISOLATOR 1 141 |LMI1-604-09 RADIATOR TOP HOSE MOUNT 1
111 | Yanmar water fap YANMAR WATER TRA DEISEL SUPPLIED WITH : 122 |LM1611.00 AN MOTOR MOUNT N
112 |Yanmar fuel pump YANMAR FUEL PUMP SUPPLIED WITH ENGINE 1 143 |LM1-601-07 RADIATOR FAN COUPLING !
113 |RADIATOR TOP HOSE 1 144 |LMI-100-27 comer guards 2
114 |VFILTER2 AIR CLEANER. 1 145 |LMI-106-00 Top panclwia !
115 |YVALVELD HYDRAULIC FLUSH VALVE 1 146 |LM1-100-38 BASHPLATE 2
6 NVALVES T —— : 147 |LM1-100-43 SPUR GEAR RETAINING WASHER 1
TR e 1 148 |LMI1-10044 Bolt on step 1
PP e— EVERSE LA 1 149 [1M1-300-04 GEAR ON REAR WHEEL 1
PP Se— AL LomT p 150 |[LM1-100-37 1.OOSE TIE DOWN 2
120 [LM1-100-00 TOP CHASSIS FAB ASSEM 151 |LM1-605-00 EXHAUST ASSEM !
TR RTINT oy — S 152 [LM1-101-02 CARRIAGE HOSE RETAINER 1
122 |LM1-107-01 LOADING CHAIN PIN 2 153 |YGASTRUTA! Gas Strut 2
123 |LM1-602-07 PLASTIC DIESEL TANK 1 154 |LM1-125-00 BONNET ASSEM !
124 [LM1-100-50 LM1-100-46 GASKET 1 135 |LM1-620-00 Exhanst Support !
125 |LMI-100-50 Enter_Assembly Name 1 136 |YGRILID GROMMET 6
5 |00 CEL TANK STEADS 1 157 |[LMI-108-00 CARRIAGE CYLINDER 1
127 |LMi.602.03 FUEL TANE STRAP 1 158 |LM1-108-01 camage extension cylinder 1
128 |LM1-100-31 FUEL TANK'S TOP COVER 1 139 |YBUSHS TPXI52830 4
120 [LM1-503-00 CAB MOUNT BAR 3
130 [LM1-504-00 CAB MOUNT WASHER 3
131 |LM1-100-16 SIDE MARKER L TG MNTG PLT 2
132 |LM1-601-01 BOTTOM RADIATOR PIPE ASSEM 1
133 |LM1-103-26 BATTERY RETAINER 1
134 |LMI1-103-235 battery threaded bar 2
135 |LM1-125-20 BONNET EINGE ADJUSTMENT 2

66


Richard
Sticky Note
Item 151 Exhaust.
Upper Silencer / Muffler box Part No.
LM1-605-01

Lower Tailpipe Part No. 
LM1-605-06

Connected with Pipe Clamp Part No. 
YCLAMP48

Richard
Sticky Note
Item 106. Rear Steer Motor.
Items Not Shown

Rear Steer Motor-Gear Retaining Key Part No.
YMOTOR3KEY

Richard
Sticky Note
Item 138. Throttle Cable Mount.
Items Not Shown.

Throttle Cable Part No.
LM1-600-01


Bill Of Materials
LM1-106-00

ITEM NO. PART NUMBER DESCRIFTION QTY.
1 LM1-901-06 TURN TO OPEN - DECAL 1
2 LM1-901-39 CAUTION HOT - DECAL 2
3 NS08025Z SETSCREW M8x25 ZP 10
4 XNS08 M8 NUTSERT 10
5 XW10 WASHER M10 SC @21x2 7
6 XS06025Z SETSCREW M6x25 ZP 2
7 XWO06SZ M6 SPRING WASHER ZP 4
g XS06030ZP SETSCREW M6x30 ZP 2
9 XNO6Z HEX NUT-M6 ZP 2
10 XN08 HEX NUT-MS SC 2
11 XWOSAZ WASHER M8 ZP 017x1.5 18
12 XEP4030 ROLL PIN 4x30 1
13 XW06 WASHER M6 SC ©12.5x1.6 2
14 XWO08SZB M8 SPRING WASHER ZP 10
15 XWOGAZ WASHER M6 ZP ©12.5x1.6 2
16 YLACH14 CENTER BONNET LATCH 1
17 YLACHI13 CENTER BONNET LATCH 1
18 YCOOL1 OIL COOLER 1
19 LM1-106-07 EADIATOR GRILL 1
20 LM1-106-14 Bonnet Rod 1
21 LM1-106-24 TOP COVER 1
2 LM1-106-25 BONNET FRAME 1

67



Bill Of Materials
L.M1-125-00

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 XW10 WASHER M10 SC @21x2 g
2 XNOEN NUT-ME NYLOC 17
3 XWOSAZ WASHEE M8 7P &17x1.5 11
4 XWoe WASHEER. M6 5C @12 3x1.6 2
5 XNDEN NUT-Mé NYLOC 2
6 X5080235 SETSCEREW M8x25 5C 2
7 XCSK08030Z M8x30 POZI CSK Screw 2
8 YLIGHT22 WORK LAMP 1
9 THANDLE2 BONNET HANDLE 1
10 LM1-125-13 bonnet hinge 1
11 ILM1-125-01 GEP BONNET 1
12 LM1-125-18 LIGHT MOUNT 1
13 TSTRIEE1 STRIKE 1
14 YLIGHT27-28 Front Light 1
13 LM1-126-00 BONNET CATCH 1

68



Bill Of Materials
L.M1-20-00

ITEM NO. PART NUMBER DESCRIPTION QTY. ITEM NO. PART NUMBER DESCRIPTION QTY.
1 IMI-210-03 TILT CYLINDER 1 27 X510050 SETSCREW M10x50 1
2 LM1-210-04 PANTOGRAPH CYLINDER. 1 28 5080162 SETSCREW MBx16 2
3 e — HEX NUT-M20 SC 1 29 metric-bolt HEX BOLT M10x35 ZP 2
1 0N NUT-M20 NYLOC 10 30 XB08030Z HEX BOLT M8x30 ZP 5
5 XS10025Z SETSCREW M10x25 ZP 2 31 XB100352 HEX BOLT M10x35 ZP !
P W1052 V110 SPRING WASHER ZP s 32 XS08020Z SETSCREW M8x20 ZP 2

33 XW165Z M16 SPRING WASHER ZP 2
7 XW10 WASHER MI0 SC @21x2 5
z - T M1E NTLOC " 34 YBUSH4 CENTRE BUSH IN PANTO 2
9 YN10N NUT-M10 NYLOC 9 35 YGNOG00 Grease nipple 25
10 XW10BZ WASHER M10 FORM B ZP 024x2 4 36 YBUSHS BUSE g
- e — EXBOLT M10aT0 2P 3 37 YBUFFER4 CHUNKY RUBBER. BUFFER 4
12 Penny Washer M6 Penny Washer 2 32 YPCT-B HOSE CLAMP NYLON BLOCK 15mm 10
13 XWO065Z M6 SPRING WASHER ZP g 39 YPCT-C HOSE CLAMP TOP PIECE 5
14 XS06020Z SETSCREW M6x20 8 40 YFORK2 FORK 1200x30 2
15 XWi12 WASHER M12 SC 024x2.5 13 41 YBEARINGB BEARING B 6
16 XW125Z M12 SPRING WASHER ZP 13 - YBEARINGC BE"‘P“Df GcC g
17 XB12060Z HEX BOLT M12x60 ZP 12 a TBEAPJNGA B_FAM\G A M
18 XW20AZY PLAIN WASHER M20 4 f :,E;j;moul :'Hir:;:i i
19 XS16040Z SETSCREW M16z40 ZP 2 - F—— e ;
20 XSK12030SKT M12x30 SKT CSK Screw 1 — —— —
21 XW20Z WASHER M20 ZP 037x3 4 ull YBUSHT BUSH :

48 HYDRA PIPES HYDRA PIPE 1
2 XWO0SAZ WASHER M8 ZP 617x1.5 18

49 YCIRCLIPS CLIP 2
3 XW08SZB MS SPRING WASHER ZP 18 o YROLLERL MAST CHAIN ROLLER 1
2 XS08020Z SETSCREW M8x20 6 51 YCIRCLIPG CLIP 3
23 XS08030 SETSCREW M8x30 B 52 YBEARING1E 6005-RSH 2
26 XS12060 SETSCREW M12x60 1 53 YCIRCLIPS CLIP 1

69


Richard
Sticky Note
Item 2.
Superceded by LM1-210-14

Spare pipe kit (Top of cylinder to block) part number LM1-210-04-14 (S)


Richard
Sticky Note
Item 41. Parallel Bearing.
Service Kit Part No.
YBEARING19.   (inc Item 43, Wear Pad)

Richard
Sticky Note
Item 42. Tapered Bearing.
Service Kit Part No.
YBEARING20.   (inc Item 43, Wear Pad)


Bill Of Materials
L.M1-20-00

ITEM NO. PART NUMBER DESCRIPTION QTY. ITEM NO. PART NUMBER DESCRIPTION QTY.
54 YCHAIN3 CHAIN 3 1 76 LM1-230-14 Enter_Assembly Name 1
55 YPCT-A HOSE CLAMP BOTTOM PIECE 1 77 LM1-230-08 PIN - ISR CYLINDER 1
56 1M1-212-00 FORK SDIE SHIFT CARRIAGE 1 e LM1-230-20 SPACER !
57 LM1-210-09 SIDESHIFT CYLINDER 1 I LM1-206-00 FIN ASSEM -

80 LM1-204-01 MAST HOSE ROLLER 1
58 LM1-211-00 FORK CARRIAGE ASSEM 1 " SVIETTNT T SIPE CASnoG n
59 LM1-208-00 LONG LINK WELD ASSEM 1 o  M1218.00 TRALLER PAD MOUNT !
80 LM1-218-02 sideshift pin assem 2 83 LM1-224-00 HYDRAULIC HOSE CLAMP 2
8 LMI-213-00 PIN ASSEM ! 84 LM1-210-05 LIFT CYLINDER 2
62 LM1-214-00 PIN ASEM 1
63 1M1-209-00 SHORT LINK ASSEM 1
64 1M1-221-00 CENTRE PIVOT ASSEM 1
65 1M1-221-03 CENTRE PIVOT RETAINING BAR 1
66 21012 — RETAINING WASHER 2
67 1M1-207-00 THIRD STAGE MAST ASSEM 1
68 1M1-216-00 PIN ASSEM 1
69 1M1-220-00 SQUARE RETAINING WASHER 1
70 1M1-205-00 MAST COLUMN 1
7 1M1-202-00 MAST WELD ASSEMBLY 1
7 LMI-217-00 PIN ASSEM 2
73 1M1-215-00 PIN ASSEM 2
74 1M1-200-04 BULKHEAD FITTING 1
75 LM1-230-05 SPACER. 2

70


Richard
Sticky Note
Item 66. Lower Tilt Pin Retaining Washer

Correct Part No. for Washer
LM1-210-01

Richard
Line

Richard
Sticky Note
Item 84. Lift Cylinder options.

3.1m (10') Cylinder Part No.
LM1-210-05

3.6m (12') Cylinder Part No.
LM1-210-07


Bill Of Materials
L.M1-30-00

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 TMOTOR2 Mator 1
2 YGNO600 Grease mpple 2
3 XW10 WASHER M10 SC 921x2 32
4 XB16060Z HEX BOLT M16z60 ZP 10
5 XW16 WASHER M16 SC 030x3 20
6 XN16M NUT-M16 NYLOC 10
7 XW10sZ SPRING WASHEFR. M10 16
g XSKI10080SKTZ M10x20 SKT CSK Screw 5
9 XS510030 SETSCREW M10x50 5C 11

10 XS10050Z SETSCREW M10x30 ZP 16
1 XW105Z M10 SPRING WASHEFR. ZP 16
12 XN10N NUT-MI10NYLOC 5
13 LM1-300-03 rear wheel slew mng 1
14 TWHEEL6 Wheel 1
15 LM1-301-00 REAR ARM WELD ASSEM 1
16 LMI1-300-02 FREAF STEERING LIMIT 1
17 LMI1-300-01 BEAFRING SPACE RING 1
18 TWHLNUTI M14 WHEEL NUT SET 10
19 TWHLSTUDI M14 WHEEL STUD PK3 10

71



Bill Of Materials

L.M1-340-00

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 YGN0G600 Grease mpple 4
2 XWI16GZ PLAIN WASHER M20 1
3 XW16 WASHER M16 SC @30x3 7
4 KXWORAZ WASHER M8 ZP 017x1 5 4
5 XW08sZB M8 SPRING WASHER. ZP 3
6 X508025Z SETSCREW M8x25 ZP 2
7 XWI165Z M16 SPRING WASHER 7P 4
8 XB16100 HEX BOLT M16x100 ZP 2
9 XNIEN NUT-MIs NYLOC 2
10 XS512045Z SETSCREW M12x45 ZP 10
11 XWi12 WASHER M12 3C @24x2.5 20
12 XNIIN NUT-MI2NYLOC 10
13 XS508025Z SETSCREW M8x235 1
14 X502020 SETSCREW M8x20 5C 1
13 XNOEN NUT-ME& NYLOC 1
16 YWHEELS Wheel 1
17 YMOTOR4 MOTOR. 255cc/rev 1
18 YBEARGX25F Enter_part_name 2
19 YPADI WEAR PAD 2

ITEM NO. PART NUMBER DESCRIPTION QTY.
20 YBUSH7 BUSH 4
21 LM1-355-00 FRONT 4WAY PIN ASEEM 1
22 LMI1-356-00 4 WAY PIN ASSEM 1
23 LM1-332-00 BOTTOM BRACKET 4WAY ASSEM 1
24 LM1-351-00 4 WAY GUARD ASSEM 1
25 LM1-333-00 4WAY TOP BRACKET ASSEM 1
26 LM1-334-00 4 WAY CYLINDER 1
27 LM1-350-01 Stabiliser leg w/a 1
28 LM1-350-06 STAB CYLINDER PIN 1
29 LM1-350-08 RETAINING WASHER 1
30 LM1-330-10 STABILIZER. CYLINDER 1
31 L}M1-350-09 4 WAY WELD ASSEM 1
32 YWHLSTUD1 M14 WHEEL 5TUD PE3 5
33 YTWHLNUTI M14 WHEEL NUT SET 5
34 X516070Z SETSCREW M16x70 BZP 1
33 XS516040Z SETSCREW M16x40 ZP 2
36 XB16060Z HEX BOLT M16x60 ZP 1
37 M16x80 XB16080Z HEX BOLT M16x80 1
EH] XN16Z HEX NUT-MI16 ZP 1

72



Bill Of Materials
L.M1-

341-00

ITEM NO. PART NUMBER DESCRIPTION QTY. ITEM NO. PART NUMBER DESCRIPTION QTY.

1 YBUSH? BUSH 1 20 |IM1-37400 4 WAY CYLINDER 1
2 YWHEELS TYRE AND WHEEL SET 1 22 LM1-356-00 4 WAY PIN ASSEM 1
3 TGNO600 Grease nipple 1 73 |IM1-335.00 FRONT 4WAY PIN ASEEM 1
1 [YBEARGNEE Eater_part_name 3 24 |IM1-373-00 TOP BEARING BRACKET FOR 4WAY 1
. YMOTOR4 VIOTOR 25 3cc/ew N 25 |1M1-371-00 4 WAY GAURD LINK 1
s [vpaDI WEARPAD 3 26 |LM1-372-00 4WAY BOTTOM BRACKET 1
7 |¥YMOTOR4 WHEEL NUT YMOTOR2 WHEEL NUT 5 27 |IMi-370-01 4 WAY MAIN WELD ASSEM !
g |xB16100 HEX BOLT M16x100 ZP 2 8 |LM1-370-03 STABILIZER LEG !
s owie WASHER M16 SC 0303 - 29 |IM1-350-08 RETAINING WASHER 1
o I|xwosaz W ASHER M8 28 O17aL 5 p 30 |LM1370-05 STABILIZER CYLINDER 1
1 Tiwosszs 18 SPRING W ASHER 2P 3 31 |LMI1-350-06 STAB CYLINDER PIN 1
T xsosnsz CETSCREW Maass 25 > 32 |[YWHLSTUD! M14 WHEEL STUD PKS 5
5 |awiscz L AN WASHER M0 . 33 |xso0s020 SETSCREW M8x20 SC 1
14 NW165Z M16 SPRING WASHER 7P g 34 M16x80 XB16080Z HEX BOLT M16x20 1
15 |xwiew NUT-M16 NYLOC 2 5 |xB16060Z HEX BOLT M16x60 GR10.9 DACROM 1
16 |XB12050Z HEX BOLT M12x30 ZP 10 36 |X516040Z SETSCREW M16x40 ZP 2
17 w2 WASHER M12 5C 024x2 5 20

TR NUTMINTLOC n 37 [xs16070Z SETSCREW M16x70 BZP 1
19 XS08025 SETSCREW M8x25 1 38 AN16Z HEX NUT-M16 ZP 1
0 [xvoesw NUT-M3 NYLOC 1

73



Bill Of Materials

L.M1-440-00

L XS14050Z SETSCREW M14x350 10 16 YWHEELS TYRE AND WHEEL SET !
2 XN14N NUT-M14 NYLOC 10 17 LM1-350-06 STAB CYLINDEE PIN 1
3 W16 WASHER M16 SC ¢30x3 3 12 LM1-357-00 BIG FLAT STAB LEG 1
4 XNS08 M8 NUTSERT 3 19 YPADI WEARPAD 2
3 WN16M NUT-M16 NYLOC 3 20 YMOTOR4 MOTOE. 233ce/rev 1
6 XWOBAZ WASHER M8 ZP ©17x1.3 3 2 LM1-350-10 STABILIZER. CYLINDER. 1
7 XWORSZY M8 SPRING WASHER. ZEYELLOW 3 12 LM1-472-01 WHEEL COVEE. MOUNT 1
] XS08020W SETSCEREW M2x20 SM20WDB 3 1 LM1-472-02 WHEEL COVER MOUNT 1
9 XWI4AZ WASHEE. M14 ZP 10 4 IM1-472-04 WHEEL COVER 1
10 X508020 SETSCREW MB8x20 5C 2 25 M16x80 XB16080Z HEX BOLT M16x80 3
11 XNOSN NUT-M8 NYLOC 1 26 XW16GZ PLAIN WASHEE. M20 1
12 XWOssZB ME SPRING WASHEER. ZP 1 27 XW165Z M16 SPRING WASHEER. ZP 1
13 XWI6AZ WASHER. M16 ZP ©30x3 3 23 X516040Z SETSCEREW M16x40 ZP 1
14 LM1-450-00 Wheel mount w/a 1 19 YWHLSTUD1 M14 WHEEL STUD PK3 5
13 LM1-350-08 EETAINING WASHER 1 30 YWHLNUT1 M14 WHEEL NUT SET 3

74


Richard
Sticky Note
Item 14. Wheel Plate Weld Assembly Options.

UK Version Part No.
LM1-450-00

USA Version Part No.
LM1-460-00

AUS Version Part No.
LM1-455-00



Bill Of Materials
1.M1-441-00

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 XN14N NUT-M14 NYLOC 10
2 XN16N NUT-M16 NYLOC 3
3 XWis WASHER. M16 SC ©30x3 6
4 XNS08 M8 NUTSERT 3
5 XWOBAZ WASHEER. M8 ZP ©17x1.5 3
6 XS08020W SETSCREW M3x20 EM20WDE 4
7 XNOSN NUT-ME NYLOC 1
g XWOSSZY M8 SPRING WASHER Z&YELLOW 3
9 XWI4AZ WASHEF. M14 ZP 20
10 XS14050Z SETSCREW M14x30 10
11 XWO08SZB M8 SPRING WASHEE. ZP 1
12 XS08020 SETSCREW M2x20 5C 1
13 YMOTORA4 MOTOR. 253ce/Tev 1
14 YWHEEL? TYEE AND WHEEL SET 1

15 LM1-350-08 EETAINING WASHER 1
16 LM1-350-06 STAB CYLINDER FIN 1
17 LM1-357-00 BIG FLAT STAB LEG 1
18 YPADL WEAFR. PAD 2
1% LM1-370-05 STABILIZER CYLINDER 1
X0 LM1-470-00 2 way wheel weld assem 1
i LM1-472-01 WHEEL COVER MOUNT 1
A LM1-472-02 WHEEL COVER MOUNT 1
23 LM1-472-03 2 WAY WHEEL COVERS 1
1 XWI16GZ PLAIN WASHER M20 1
25 XW165Z M16 SPRING WASHER. ZP 1
26 XS16040Z SETSCREW M16x40 ZP 1
27 M16x80 XB16080Z HEX BOLT M16x80 3
28 YWHLNUTI M14 WHEEL NUT SET 5
29 YWHLSTUDI M14 WHEEL STUD PKS 5

75


Richard
Sticky Note
Item 20. Wheel Plate Weld Assembly Options.

UK Version Part No.
LM1-470-00

USA Version Part No.
LM1-480-00

AUS Version Part No.
LM1-475-00


Bill Of Materials
L.M1-50-00

ITEMNO.| PART NUMBER DESCRIPTION QTY.
1 XWO0sCZB WASHER M3 FORM C Z&B @12x1 25
2 XBUTO030165KTZB BTN SKT SCREW M3x16 ZB 19
3 XE04010 3mm x 10mm POP RIVIT 4
4 XWos WASHER M6 5C @12 3x1.6 2
3 XNOGN NUT-M6&6 NYLOC ]
6 XINS08 M8 NUTSERT 26
7 XNsS06 M6 NUSERT 23
8 XINS03 M3 NUSERT 9
9 XNOSN NUT-M3INYLOC 3
10 XWOBAZ WASHER. M3 ZP @17x1.3 31
11 XNOSN NUT-M8 NYLOC 7
12 XWi2 WASHEFR. M12 5C @24x2.5 2
13 XNIIN NUT-MI12NYLOC 1
14 XB16030Z HEX BOLT M16x50 ZP 1
13 XN0SHZB NUT-M2 3
16 XWO6AZ WASHER M6 ZP @12.5x1.6 14

7 XS506020Z SETSCREW M6x20 ZP 4
18 XW10 WASHER M10 SC @21x2 10
19 XW10sZ M10 SPRING WASHER ZP 3
20 X510025Z SETSCREW M10x25 ZP 4
21 X508065Z SETSCREW M3x63 ZP 3
22 XBUTO060165KTZB BTN SKT SCREW M6x16 ZB 10
23 XWO0SSZB M3 SPRING WASHER. ZP 17
24 XS08020 SETSCREW MB8x20 5C 5
25 X508020Z SETSCREW M8x20 ZP 4
26 XINION NUT-M10NYLOC 2
27 XS510030 SETSCREW M10x30 5C 2
28 XBUTO08020SKTZB BTN SKT SCREW M8x20 ZB 12

ITEMNO.| PART NUMBER DESCRIFTION QTY.
29 XNIOHZB NUT-M10 2
30 YCOMBO1 COMBO GAUGE 1
£l YBEACONG LIGHT BEACON 1
32 YLIGHT22 WORK LAMP 3
33 YGASTRUTS1 Gas Strut 1
34 YBUFFER1 Buffer 3
35 YFUSEBOX1 Fuse Box 1
36 YSTEERPUMPI STEERING PUMP 1
37 YSTEERI Steering Column 1
38 YSTEER2 STEERING WHEEL 1
39 YLIGHT22 WORK LAMP 1
40 YDOCHOLD4 Document Holder 1
41 YLEVER2 4 WAY HYDRAULIC LEVER BANK 1
42 YSWITCHS2 DIFF, 4WAY AND PARK SWITCH 2
43 YSWITCH48 HORN SWITCH 1
44 YSWITCH47 DIFF LOCK AND LIGHT SWITCH 3
45 YSWITCHS3 INDICATOR. SWITCH 1
46 YSWITCH49 ON/OFF INC. LED SWITCH 1
47 YSWITCHS51 4 WAY 3 POSITION SWITCH 1
48 YLEVER4 VALVE BANK LEVER 4
49 YLEVER3 WALVOIL M& LEVER 1
30 YPEDAL1 FORWARD/REVERSE PEDAL 1
31 TKEY1 IGNITION SWITCH 1
52 YTAPES ANTI SLIP SELF ADHEVSIVE ROLL 6
53 YTAPEY 50mm GPFIP TAPE 1
54 YLIGHT27-28 Front light 1
35 YGASTRUT3S 500N GAS STRUT 1
56 YLABEL2 senal plate 1

76


Richard
Sticky Note
Item 51. Ignition Switch.

Replacement Key Part No.
YKEY2


Bill Of Materials
L.M1-50-00

ITEMNO.| PART NUMBER DESCRIPTION QTY. ITEMNO.| PART NUMBER DESCRIPTION QTY.
57 |[YPLUGMI0 8 84 |LM1-901-11 DECAL - DO NOT TOW 1
58 |[xwisaz WASHER M16 ZP 030x3 3 85 |LM1-901-33 DECAL - WARNING LABEL 1
59 [xWiew NUT-M16 NYLOC 3 86  |YSEATI SEAT 1
60 |[LM1-901-32 DECAL - WARNING PINCH POINT 1 87 |LM1-501-63 AUSSIE PLATE APADTOR 1
61 |LM1-901-24 DECAL - INDICATORS 1 88 |YLIGHT29 NUMBER. PLATE LIGHT 1
62 |[LM1-901-01 DECAL - SEMI AUTO 4 WAY (OPTION) 1 80 |LM1-300-27 DUCT COVER 3
63 |[LM1-901-02 DECAL - 4 WAY SWITCH (OPTION) 1 90  |LM1-300-26 DUCT COVER 3
64 |[LM1-901-10 DECAL - DIFF LOCK 1 91 |LM1-301-00 825 CAB 1
65 |LM1-901-14 DECAL - DRIVE 1 92 |LM1-300-16 FULLY LOADED SWITCH PLATE 1
66  [LM1-901-12 DECAL - DO NOT MOUNT USING PANTOGRAPH | 1 03 |LM1-305-00 ARM REST/GUARD 1
67 |LM1-901-16 DECAL - FOG LIGHTS 1 94  |LM1-505-01 POLYCARBONATE ROOF 1
68 |[LM1-901-31 DECAL - PARE BRAKE SWITCH 1 95 |Yanmar timer YANMAR TIMER SUPPLIED WITH ENGINE 2
68 |[LM1-201-19 DECAL - HORN 1 96 | Yanmar heater relay YANMAR HEATEPEIE%E:?_.EY SUPPLIED WITH .
70 |[LM1-901-17 DECAL - FORWARD LIGHT (OPTION) 1
71 |[LM1-901-40 DECAL - LIGHTS 1 97 |LM1-502-01 Throttle pedal assy 1
71 |LMI1-901-26 DECAL - LOAD CHART 1 98 |LM1-300-12 SWITCH GAURD 1
73 |LM1-901-34 DECAL - SAFETY INSTRUCTIONS 1 9%  |LMI-300-13 SIDE PANEL 1
74 |LM1-901-38 DECAL - STEERING WHEEL CENTRE LOGO 1 100 |LM1-300-02 FRONT PANEL 1
75 |LM1-901-25 DECAL - MAINTENANCE 1 101 |LM1-506-00 Enter_Assembly Name 1
76 |LM1-901-09 DECAL - DIESEL 1 102 |LM1-510-00 Enter_Assembly Name 1
77 |LM1-901-29 DECAL - NO PASSENGER 1 103 |XS08025Z SETSCREW M2x25 ZP 4
78 LM1-901-08 DECAL - DAILY CHECKS 1 104 [|1L10026 Spacer 2
T DRt xevswmcE 1 toy[prmeAmevERS :
81 |LM1-201-28 DECAL - SERVICE 1
82 |LM1-901-18 DECAL - LOADMAC 1
83 [LMmi1-901-21 DECAL 1

77


Richard
Sticky Note
Item 86. Comfort Seat.
Items Not shown.

Replacement Seat Occupancy Sensor Switch Part No.
YSWITCH55

Richard
Sticky Note
Item 97. Throttle Pedal.
Items Not Shown.

Throttle Cable Part No.
LM1-600-01




